

## CERTIFICATE No.: 896/2015

Upholstery fabric: **PROPOLI**  
 composition: 35% linen, 34% viscose, 21% cotton, 20% polyester  
 Width: 150 cm  
 Weight: 655 g/mb

PHYSICAL MECHANICAL TESTS		
	Test method	Value guaranteed
Tensile strength	BS EN ISO 13934-1	1276/1362 N
Slippage	EN ISO 13936-2	Osnowa: 2,70mm Wątek: 3,00mm
Pilling	BS EN ISO 12945-2	3
Abrasion resistance	BS EN ISO 12947-2 BS 2543 – Annex B,F	37 500
Dimensional change: washing / dry cleaning	BS EN ISO 6330, 3759 EN 25077 40C	-
CHEMICAL TESTS		
	Test method	Value guaranteed
Colour fastness		
to light	BS EN ISO 105-B02	5
to rubbing dry	BS EN ISO 105-X12	4
to rubbing in perchlorethylen	BS EN ISO 105-D02	3-4
to shampooing	BS 1006-UK-TB	3-4
Content of formaldehyde	ISO 14184-1	Max. 75 ppm
Ignitability test - cigarette	EN ISO 1021	4NI/0

### Symbols for cleaning:



Cleaning the soapy water or shampoo.